Al

SECTION A

PARTS IDENTIFICATION - BASE ENGINE

In order to provide o simple method of identification, all medels included herein have been assigned o
"code ® letter os follows:

EMGIME CODE CUIN  Mo.CYLS, YEARS IDENTIFICATION

E - M2 1 278511769 With eylindar |iners
F 363 & 2/65-11787  With cylinder limers
G 254 4 12789 -vp  Less eylindes liners
H 380 & 12/69-up  Less cylinder liners
I 363 & 7768 up Turbocharged

Far ease in locating port numbers, tum fo the applicable page:

AlBIRAIEr » + - - = - s escsmamamsnnas=ns seq section B
Baarings, maingnd rad = = = s = = - - 2 - s s o mm s poge Ab
B'U“Eku eﬂgi“r e L B e 0 I T R A3
CamstaM =« cnsvame-scsscsacassns mmmers=ss= Ad
.:Iul'.;. -.MFI T E R B R R e e S I I B ,Iiﬁ-
Darper, cronkshall « < s s s e v s m s c mmm s s a e Al
Pl B o 2 e e i T R AZ2-A?]
P R i o e R AT
Conket kif onging « - - s s sssensnn s aoan A3
Heced eyl indet - - - - - -cssssmsrrrss s aaa AS
Infpe b aqui pmeat;

injm I'-r'E-::I. e et e el e, i AR

P b R A S eI g S PP ST I SRR A0

Pl eccssassnsnsnscssccssscssacannns Il B L
D Rt B s A o A R A S B Rl 0 W Ab
i oy cmnlsholt e s s i asssess s s s n Al3

TP 77| B LT E 7 I e I U ATY
1% 1 |-|!- - AmeEeE o e e s da EEEEEE W W= A!E
Ioni, #OIFL = s ¢ - rm e es s esccss AR R E A3
Ui PITOE + s r- e - s sssaas e s A33
hamp (ol pan) s s - v s cs s s m i mr e Al4-A15
P | R e R R R R S A2
furhr-{l-mr“f ---------------------------- -ﬁ.lﬁl
uﬂl'r'E'r -------------------------------- ||!|.1

By seference 1o the diowings on the applicable page, select the required port and note the * key ™ number
assigned to it. The key number will be repeated in the fitst column of o mlming ge. The second cols
umn will indicote the engine te which the part applies per the engine cede letters shawn above, The third
column shows the quantity required per engine.

The fourth ® code ® column indicates the manufacturer of the subject part per the following:
COOE HAHUFACTURER

Ford Motesr Coimpiiy

Jobico Pump Compony

Lehman Power Corparation
Pareaon Gear Warks

Simms or CAY (Jos. Lucos Co.)
Warner Gaar

hhlnfqh.. lnc.

m
= EWVMT =T

SERVICE MANUALS FOR ENGINES AND TRAMSMISSIONS ARE LISTED AT END OF SECTION B

WHEN ORDERING PARTS SEE INSTRUCTIONS ON PAGE 2



A2

KEY ENGINE QUAN CODE

ALL

ALL

1

F

FORD SERVICE TOOLS

PART KO.

1713504

8Al

BAZ

BAS

DESCRIPTTON
TOOL FOR REMOVING INJECTORS.

{SEE PAGE 29) % :

WRENCH FOR FUEL INJECTION PIPE NUTS

(TOP OF INJECTION PUMP) l:}!.g

SOCKET T00L - DELIVERY VALVE HOLDER

&9 )

FRONT SEAL (TIMING COVER)
CENTRALIZING TOOL

TOOL FOR SETTING INJECTION FIMP
TIMING. (SEE PAGE 18)



Ch {DER BLOCK ASSEMBLY

i

KEY ¥ Engine gosket kits

EEY ENGINE GQUAN COIE DAHT HO. DESCRIPTI WOTES
p E 1 F 1460397 BLiK, ENGINE NOTE 1
1 F 1 F 1450401 BLOCK, ENGINE ROTE 1
1 G 1 F 1468409 RLLG A, ENGINE
1 H 1 F 1447612 LR, ENGIME
1 T 1 F 15275930 LK, ENGINE
1 E 1 F 1463840 3 oo oW PRAHESTAPT & PISTONS
1 F 1 F 1460404 Tl o8, OS¢ CHAIKSHAPT & PISTORS MNOTE 1
1 G 1 F 1605077 CVL ASS. Cfd CHANKSHAFT ¥ PISTONS
1 H 1 F 6073183 CYL ASS, Cfd SHAIESHAFT & PISTONS
1 I 1 F 1599335 CYL ASS. C/¥ CRAMCSHAFT & PISTONS
2 ALL 1 ¥ 1788785 SLEEVE, FRONT, aTh. (2/85-1/68)
2 ALL 1 F 17467R6 SLEEVE, FRONT, .020" ofs (2/65-1/68)
2 ALL 1 F 1419959 SLEEVE, FROWNT, STD. {1/68-UP)
2 ALL 1 F 1419960 SLEEVE, FRONT, .020" ofs (1/68-UF)
3 EG ] F 1463786 TOP ENGINE O'HAUL SASKET KIT
EG 1 F 1428990 SUMP GASKET KIT
EG F 1579279 MISCL. GASKET KIT
F 1 F 1444135 TOP ENGINE O'HAUL GASKET KIT
¥ 1 F 1428991 GUMF GASKET KIT
F 1 F 1579279 MISCL. GASKET KIT
H 1 F 1575292 TOF ENGINE O'HAUL GASKET KIT
H 1 F 1428991 SUMP GASKET KIT
H 1 F 1579279 MISCL. GASKET KIT
I 1 F 1575293 TOP ENGINE O'HAVL GASKET KIT
1 1 F 1428991 SUMP GASKET KIT
I 1 F 1579279 MISCL. GASKET KIT

NOTE 1: WHEN USING THIS PART, ORDER NEW SUMF TO OIL PUMP TUEE AND 1426698 SEAL.



TN

e

VI R R R T R = LS o R o

(el
m o

446

“;l—l—'l—-l—-mmm

Pl

nBEBD

Bk -

CODE

b B

I-|.: L2 3]

W oy g B BB N

i m e R e B M MR

PRRT 0.

1789547
1426698

116388-£5
1790651
6113977
1789541
0E303-C
1715827
0C41
6059086
1582837
6062635
1789834
1789945
03l
1583040

1787897
1526012
1526010

1401461
1789436

2029
1703827
202

1716356
6048527
1761991
1561836
1788927

1702961

1788928
BO4B528

LINERS AND PISTONS ON TURBO ENG
CLEARANCE OR FIT EETWEEN BOTTOM SKIRT OF P

DESCRIFTION NOTES

SEAL, OIL FEED {2/65-3/68) NOTE 2
SEAL, OIL FEED (3/68-UP) NDTE 2
DOWEL, .516" DIA.

DOWEL, .392" DIA.

HOUSING, TIMING GEAR

PLUG, CUP TYPE, 3/8"

BOLT, 3/8-16 x 1 1/4

BOLT, 5/8-16 x 7/8

LOCKWASHER, 3/8

GASKET, TIMING GEAR HOUSING

GOVER, TIMING GEAR HSG.

SEAL, FRONT OIL

GASKET, H5G. TO BLOCK

BOLT, H3G. TO BRG. CAF

LOCKWASHER, 5/16"

BOLT, 5/16-18 x 1/2

LINER, CYLINDER
LINER, CYLINDER, GRALE 1 NOTE 1
LINER, CYLINDER, GRADE 2 NOTE 1

STUD, TIMING GEAR HSG.
GASKET, FUEL PUMP
GASKET, OIL TAKE-OFF

PETCOCK, BLOCK DRAIN (SPIGOT TYFE)
PETCOCK, BLOCK DRAIN (TEE HANDLE TYPE
PLUG, EXPAKSION, 1.672"

PLUG, EXPANSION, 2 7/32"

PLUG, HEAR, 2 13/64"

PLUG, TACH. TAKE-OFF, 1 1/16"

FLUG, OIL GALLERY, .59%"

TIMING MARKER (NOT USED ON ALL MODELS

PLUG, CAM. BORE 2 21/64%
PLUG, CAM. BORE, 2.203"

INES ARE MARKED ETTHER 1 OR 2 ACCORDING TO
ISTCH AND CYLINDER BORE. TOF OF

T SH-
PISTON IS MARKED ETTHER 1 OR 2 AND THE BLOCK IS LIKEWISE STAMPED ON FW
ROD SIDE OF CYLINDER BLOCK ADJACENT TO THE TOP FACE DURING MANUFACTURE.

KEY  ENGINE
L ALL
i ALL
5 AL,
[ ALL
i ALL
7A ALL
" ALL
. ALL
W A.....l'_.
& ALL
g ALL

10 ALL

11 ALL

12 ALL

13 ALL

1 ALL

15 EF

15 I

1% I

16 ALY

17 ALL

14 ALL
o1 ALL
" ALL
n ALL
" ALL
" iLL
" ALL
o ALL

19

70 ALL

70 ALL

KOTE 1:

NOTE 2:

#3 GASKET KITS.

YELLOW IDENTIFICATION MARK ON 1426698 BOTH KEY #+ SEALS INCLUDED IN KEY



CYLIMDER HEAD

KEY ENGINE QUAN CODE

23 ALL 4/%
24 ALL 1

1

1
25  EFGH 1
1

25 EFGH
26 ALL 17/25
26 I 25
27 G 1
&7 FH 1
&7 1 1
28 B 1
28 FHI 1
29 ALL 2/8
30 EG 1
0 FHI 1
3l ALL 1
32 F 1
32 EG 1
a2 HI 1
35 ALL 1
3%=-A ALL 1
zh ALl Pl
" ALL 2
" ALl 2
35 ALL 1
NOTE 1:

NOTE 2:

BOLT WITH INTEGRAL WASHER,

LT T T L B

T

M m'H

F

PART NO. DESCRIPTION
6087437 STUD MAINIF. TO HEAD
1541317 GASKET, TANK TO CYL. HEAD
pO02351 GASEKET, THERM. HOUSING NOTE 2
1595136 THERMOSTAT 172°
GOT1840 THERMOSTAT, 178°
1415284 BOLT, CYL. HEAD
6071840 BOLT, CYL. HEAD NOTE 1
&100289 HEAD, CYL.
15991456 HEAD, CYL.
1599147 HEAD, CYL.
1762246 GASKET, ROCKER COVER
1762293 GASKET, ROCKER COVER
1568855 SCREW, ROCKER COVER
6090236 COVER, ROCKER COVER
GOI0Z37 COVER, ROCKER COVER
6071651 CAP, OIL FILL
1564186 GASKET, CYL. HERD SEE ALSO KEY 3
1564187 GASKET, CYL. HEAD SEE ALSO KEY 3
1574857 GASKET, CYL. HEAD SEE ALSD KEY 3
1548074 EMISSION VALVE
1408907 CLAMP, EMISSION VALVE
oo10 STUD, TANK MOUNTING
D3l LOCEWASHER, 5/15"
0B25 WUT, 5/16=-2h
1716356 PLUG, CYL. HEAD, REAR, 1.672"

NOT INTERCHANGEABLE WITH OTHER TYPE BOLTS.

MUST BE USED WITH THERMOSTAT HOUSING PART #75£



CRANKSHAFT  CAMSHAFT, PISTON: * 3% AND BEARIMGS

)

47

48 —
KEY ENGINE QAN  ©0Dx FAR MO, DESCRIPTION
Loy B3 1 F Bl0G5E CRANESHAFT
Lo FH y | F 15 10314 CRANKSHAFT
Loy I 1 F [E12271 CRANE.SHAFT
k1 ALL 1 F 1754741 REARING CAF, FRONT MAIN
45 EG 1 F 1%682109 KIT, MATH BRG. . TD ID; =TD OD ROTE 2
45 B3 1 F 1473045 KIT, MALH BRG. .01 USS TD 51D OD NOPR .
45 [7¢] 1 F 1473046 KIT, MAIN BRG. .020 U/5 STD QD WOTE -
4o EG 1 F 1473047 KIT, MAIN BRG. 030 US5 ID STD OD NOTE 2
L5 54 1 F 1473016 KIT, MAIN BRG. .00 U5 ID 5TD OD NOTE 2
g FHI 1 F 1582109 EIT, MAIN BRG. STD ID STD OD NOTE 2
L5 FHI 1 F 1473041 KIT, MAIM BRG. .010 0/3 ID 5TD OD NOTE 2
he FHI 1 F 1473042 KIT, MAIN BRG. .020 075 ID 5TD OD NOTE 2
hs FHT 1 F 1473040 KIT, MAIN BRG. .03 U/ ID 5TD 0D NOTE 2
L5 FHI 1 F 1473039 KIT, MATN BRG. .0MO U/5 ID STD OD HOTE 2



KEf ENGINE
LT ALL
s ALL
LE ALL
L& ALL
L ALL
T ALL
LF ALL
by ALL
LE ALL
49 ALL
S0 ALL
51 ALL
55 EFGH
56 EFGH
56 EFGH
56 EFGH
56 EFGH
56 1

56 I

56
Bh I

57 EF
57 aH
57 GH
57 aH
e GH
57 I
57 i |

58 ALL
5o ALL
RO EF
&0 GHT

QUAN

N i Mo D D P B

Md

10714

8/12
8/12
812
812
8/12

Lo g W e

L/6
L6
/6
/6
4/6

8/ 12
8/12

4/6
L/6

COTE

by oemd Ry Ry Mwg ey Bmjbw) by Ry My Mg My fmj Rwj Rwj Rwj el e W)

bxj buj Puj Fe e e by

e T R B

PART RO.

1728432
1728433
1728434
1728435
1728436
1728437
1728438

6105490
1788352
1710714
1512311
1487748

1428375
1428376
1428377
1428378
1428379

1537592
1537556
1537557
1428375

6007061
6007061
6007062
6007063
6007064
BOEB942
1542956

1447624
1428387

1710453
1497464

DESCRIPTION

KIT, THRUST WASHER, STD

KIT, THROUST WASH3R, .C025 O/5
KIT, THROST WASHER, .005" O/5
KIT, THRUST WASHER, .0075" 0/5
KIT, THRUST WASHER, .0L0" O/5
KIT, THRUST WASHER, .015" 0/3
KIT, THROST WASHER, .020" O/5

SEAL, CRANKSHAFT OIL
BOLT, BRG. CAP
DOWEL, CRANKSHAFT
KEY, CRAMNKSHAFT GEAR
GEAR, CRANKSHAFT

BEARING, CONN ROD, STD.
BEARING, COMN ID, .0LO 0/5
BEARING, CONN ID, .020 U/S
BEARING, COMN ID, .030 U/S
BEARING, CONN ID, .OMO U/S

. ROD STD UPFER
. ROD .010" UPFER

REARING, CONN. ROD .020" UPFER
. ROD STD LOWER

COMNN. ROD ASSY. STD.
CONN. ROD ASSY. STD
. ROD ASSY. (.003")
. ROD ASSY. {.006")
CONN. ROD ASSY. (.009")
. ROD AS5Y. STD
. ROD ASSY. (.003™M)

BOLT, CONN. ROD
PIN, TENSIOH

BUSHING, CONN. FOD
BUSHING, CONN. ROD

HOTE > - EACH KIT CONTAINS FULL SET OF MAIN BEARINGS FOR LISTED ENGINE.
NOTE % - EACH KIT CONTAINS 2 HALF WASHERS (EACH ENGINE REQUIRES 2 KITS).
NOTE 4 - DIMENSION TNDICATES PISTON HEIGHT ABOVE BLOCK SURFACE.

EE

PU RN R R R RN

NOTE

ke

AT



KEY ENGINE QUAN CODE PART MNO. DESCRIPTION NOTES

61 EF /o F 1436363 PISTON, PIN & RINGS STD.
61 GH he F 1587878 PISTON, PIN & RINGS, STD.

61 GH /e F 1587879 PISTON, PIN & HINGS, .015" o/= NOTE 3
61 GH &6 F 1587880 PISTON, PIN & RINGS, .035" o/s NOTE 3
1 GH ke F 1587881 PISTON, PIN & RINGS, .055" ofs NOTE 3
61 I & F 1523643 PISTOH, PIN E RINGS, STD

62 EF 4/ F 1516961 PIN, PISTON

62 GHI e F 1516960 PIN, PISTON

63 EF 812 F 1710376 RETATNER, FISTON PIN

63 aHI /12 F 1415288 RETATINER, PISTON FIN

&k EF 2/3 F 1584935 KIT, PISTON RING, S5TD NOTE 2
&k EF 2/3 F 1719953 KIT, PISTON RING, .025" ofs NOTE 2
64 GH 4/6 F 1584931 KIT, PISTON RING, STD

&k GH 4/6 F 1584937 KIT, PISTON RING, .015" o/=

Fan GH ij6 F 1584933 KIT, PISTON RING, 035" ofs

Bl GH ij6 F 1584934 KIT, PISTON RING, .055" ofs

B I 3 F 1548729 KIT, PISTON RING, STD. (1/73/UP} NOTE 2
69 BG 1 F 1587825 CAMSHAFT NOTE 1
69 FHI 1 F 1487978 CAMSHAFT

70 ALL 1 F 1788928 PLUG, CAMSHAFT, REAR

| ALL 3/5 F 1789333 BRG., CAMSHT, EXCEPT FRONT, STD.

byl ALL 2/5 B 1789334 ERG., CAMSHT, EXCEPT FRONT, .020"

o/s OD

72 ALL 1 3 1794742 BRG., CAMSHT, FROWT, STD.

72 ALL 1 F 1794743 ERG., CAMSHT, FRONT, .020 ofs OD

7% ALL 1 F 1599143 GEAR, CAMSHAFT (COLOR CODE BLUE)

T4 ALL 1 F 1789748 KEY, CAM GEAR

76 ALL 1 F 1487140 BOLT, CAM GEAR NOTE 4
77 EF 1 F . N.L.A. COLLAR, CAMSHT, THRUST (CHAMFERED)

= ALL F 1427085 COLLAR, CANSHT, THRUST (FLAIN)

78 ALL 2 F 1793838 WASHER, CAMSHT THRUST

79 ALL 1 F 1701616 PLATE, CAMSHT THRUST

NOTE 1 - WHEN USED IN CYLINDER BLOCK CONTAINING CAMSHAFT LINERS, THE PHOSPHATE COATING
MUST HE REMOVED FROM BEARING JOURKALS.

NOTE 2- THESE PISTON RING KITS CONTAIN SUFFICIENCT RINGS FOR TWO PISTONS.

NMOTE 3 - REPLACE IN COMPLETE ENGINE SETS, BORE SIZES MAY NOT BE MIXED.

NOTE &4 - FORMERLY SEPARATE BOLT & WASHER



KEY ENGINE QUAN CODE

b by "-'HEEEE EE

KEY
Bl
B4
85
86

N . L

= sk W

ENGINE

ALL
ALL

ALL
ALL
ALL

ALL
ALL
ALI

ALL
ALL
ALL

I e B T

g g oy

QUAN

g AW

et

CODE

L | b | g

e

¥

|l -l

PART KO.

1702841
QE303C

1568733
1515457
0ce1

3416018
1703843

414943
3815320
1788818

DESCRIPTION NOTES

PLATE, LOCKING
BOLT, CAMSHT. THRUST

GEAR, INJ. PUMP DRIVE

NUT, GEAR TO SHAFT

WASHER

KEY

GEAR, INJ. PUMP. USE WITH C.A.V.
(ROTARY) FUMP ONLY

BOLT, GEAR TO PUMP HUB
LOCKWASHER

PIN

FLYWHETL ASSEMBLY

1476012
1745236

1710704
1606427
1758355
1792064
1788021
1A373

2K207
QE410
0C51

PART NO.

a7

[ESCRIPTION

FLYWHEEL ASSY. (INCL. XEY 85)
FIYWHEEL ASSY. - SPECIAL 200 LB.

RING GEAR, FLYWHEEL
LOCKWASHER, RING GBAR
SCREW, RING GEAR
LOCKFLATE, FLYWHEEL

BOLT, FLYWHEEL

SPACER, HOUSING {733) (REQ. WITH
200 1B. FLYWHEEL!

DOWEL, SPACER HOUSING

BOLT, 7/16=1L x 4"

LOCEWASHER, 7/16"

AY



AlD

VALYE OPERATING MECHANISM

KEY ENGINE

93
ey

G

]
92
9
a5

b
@7

NOTE 1:
HOTE 2:
HOTE 3:

E E E EEEE EEEE E E

ALL

QUAN  CODE
b6 F
& F
/6 F
L/h F
& F
& F
LFy F
446 F
& F
£ F
8/12 F
&/12 F
8712 F
8 12 F

PART KO,

1596817
1538374
1710305
1743925
1430249
1430250
1788847
1788848
1430247
1430248
1403429
. 1745354
1717773

1710777

DESCEIPTION
VALVE, EXHAUST
VALVE, INLET
INSERT, EXHAUST SEAT, STD.
INSERT, EXHAUST SEAT .010" O/5 0D
INSERT, EXHAUST SEBAT, SID.
INSERT, EXHAUST SEAT,,.010" O/5 OD
INSERT, INTAEE SEAT, STD,.
INSERT, INTAEE SEAT,.010™ O/5 QD
INSERT, INTAEE SEANT, STD.
INSERT, INTAKE SEAT,.010" Q/5 OD
TAPFET (5TD.)
PUSH ROD
VALVE SPRING

VALYE GUIDE

USED THRU ENGINE SERIAL gsghkod (JULY 1974)

USED FROM ENGINE SERTAL 020497 (AUGUST 1974)
VALVE STEM HAS 1/8" CHAMFERED SLOT. USED WITH (KEY 108) 1596819  TAFERED
TYPE COLLET. SERVICE STARTED OCTOBER 1974, REPLACING VALVE 1745444

HAVING SQUARE TYPE SLOT IN STEM.

KOTE 3

NOTE
HOTE
ROTE

ROTE
NOTE
ROTE
ROTE

Pk s 2

M B et et



KEY EMNGINE
100 ALL
101 ALL
102 ALL
103 ALL
104 ALL
105 EF
105 GHI
106 EF
106 GHL
07 ALL
108 ALL
109 EG
109 FHI
110 ALL
111  ALL
112 ALL
113 ALL
114 ALL
115 ALL
116  ALL
117 ALL
118  ALL
119  ALL
120 ALL
ROTE 1=

QUAN  CODE

46
b/
8/12
/6
B/12

416
4/6

b/
b/

btS

8/12

5/7

2,4

ha

L /&
2/
2/

57

8/12

F

b B | o L - R R - . B -
W " B W M

r

PART NO.

1473015
1473015
1710835
1789727
1789505

6084185
6093620

G024 186
6084186

1789727
1745444

17BBEGE
BOB55961
1716046
1710727
1710726
1710818
1745333

nczl
1602472

0cal
3416839
1745347

1789728

DESCRIPTION

RETAINER, INLET VALVE SPRING
RETAINER, EXHAUST VALVE SPRING
5EAL, VALVE STEM

CAP, EXHAUST VALVE STEM

SCHEW, ROCKER ARM ADJUST.

ROCKER ARH, L.H.
ROCKES ARM, L.H.

ROCKER ARM, R.H.
AOCKER ARM, R.H.

CAP, INTAKE VALVE STEM

COLLET, SPRING RETATNER, TAPERED TYFE
SHART, HROCKER ARM

SHAFT, ROCKER ARM

BOLT, ROCKER SUPPORT 3/8-16 x 3 1/2"

BRAKET, SHAFT SUFPP. CENTER
BRACKET, SHAFT SIPP. INTERMEDIATE
BRACKET, SHAFT SUPP., FRONT & REAR
SPRING, ROCKER ARM LOCATING
LOCKWASHER

BOLT

LOCKWASHER

PLUG, ROCKER SHAFT END

PIN, ROCKEER SHAFT RETAINIRG.
(USE WHEN BGD ONLY)

SPACER, VALVE SPRING

USED THRU OCTORER 1974 WITH EXHAUST VALVE HAVING SQUARE TYFE SLOT IN STEM.

All



A12
OIL PUMP ASSEMBLY

.

137 ——
@- ~135 138 —, _
o

KEY Mo. 130 - Complete pemp ossembly,
M55 - Mat sepplied separotely.

(P \

M55
KEY ERGINE QUAN  CODE PART MO, DESCRIPTION
1303 EG 1 F 1579393 OIL PUMP NOTE 1
1350 FHI 1 2 6100762 OIL PUMP ASSY.
151 ALL 1 F 1433167 WASHER, OIL PUMP
L3z ALL 1 F 1431169 PLIMOER
133 ALL 1 F 1433168 SPRING
155 ALL 1 ¥ 1793868 GEAR, OIL PUMP
1356 ALL 1 F 1720056 PIN, GEAR TO SHAFT
157 AR 1 F 1433203 SEAL, 1 7/16" ID
133 AR 1 F 1433204 SEAL, 1 9/18" ID
159 I 1 F 1433211 PIN, COVER TO BODY
140 ALL = L _ DE202-C BOLT, OIL PUMP COVER, 5/16 x 1 USS
141  ALL % I 0c31 LOCKWASHER, 5/16"
ALL 2 L QE202-C BOLT, OIL PUMP TO BLOCK, 5/16 x 1 USS
ALL 2 L 0C31 LOCKWASHER FOR ABOVE, 5/16"

NOTE 1: MOTOFIDES AND EATON HOLBOURN PUMPS ARE INTERCHANGEABLE.



Al3
CRANKSHAFT PULLEY & DAMPER ASSEMBLY

4 CYLINDER MODELS

& CYLIMDER MODELS

KEY ENGINE QUAN COLE PART HO. DESCRIPTION
188 HI 1 F 6086403 PULLEY/DAMPER ASSY. 7 5/8" DIA.
SINGLE SHEAVE NOTE 1
HI 1 F 1549849 PULLEY/DAMPER AS3Y. 7 5/8" DIA.
DUAL SHEAVE NOTE 1
189 EFGH 1 F 6086402 PULLEY, CHANKSHAFT
190 EG 1 F 1778344 PLATE, ENGINE BARRING
' ALL 2 F 1794303 DOWEL, BARRING PLATE OR DAMPER TO
PULLEY HUB
191 F 1 F 1794021 DAMFER, CRANKSHAFT, 9 3/4'" DIA.
191 H 1 F 1461766 DAMFER, CRANKSHAFT (THRU 1974}, 10 5/8" DIA.
192 EFGH 1 F 1447271 HUE, CRANKSHAFT PULLEY
193 EFGH £ L 0c3l LOCKWASHER
. EFGH 2 7 0C30 FLAT WASHER, 5/16"
15 EFGH [ F 1715834 BOLT, S5/16-24 = 1"
195 ALL 1 F 6059090 FLANGED BOLT

NOTE 1: REPLACES KEY 189 THRU 194 STARTING 1974



Al ENGINE SUMP - & CYLINDER MODELS

~ 163

e

155

156

158

6 CYLINMDER FLAT SLUMP

— 1M

154
135

158

157

TG
|
o

& CYLINDER FROMT WELL SUMP



EHGINE SUMP - 4 CYLINDER MODELS

162 1
| g 174
1 &4
163
¥ pp— 156
160 -
157 - e
1%
| 56 =
PRESICR, |
_ _ 168
1 58
— 149
- 165
T 179

155

4 CYLIHDER FLAT 5iia

16— \ =13
170 — 157

162
164
153

156

4 CYLINDER FROMT WELL SUMP

AlS



Ald

REX
155
155
155

155
155

156
156

157
158

159

161

162

162

162

162

162

162

163
164

ENGINE

" § B E B 38 -amms

=

FHI

Fil

ALL

ALL

QUAN  CODE
4 F
1 F
1 ¥
1 ¥
1 F
1 F
1 F
1 F
1 F
1 F
1 F
1 ¥
1 F
1 F
1 F
1 F
1 F
| ¥
1 F
1 L

PARET NO.
1509694
1789337
1403431
1789337
1538997

1428996
1428997

1703608
1608307

1708048
1710927
1704131
1797976

1508085

1409810

1508088

1508092

1511062

1583040
0c3l

DESCRIPTTION

STMP, OIL, FLAT TYPE
STMP, OIL, FRONT WELL TYPE
SUMP, OIL, FLAT TYPE
SUMP, OIL, FRONT WELL TYPE
SUMP, OIL, FLAT TYPE

SEE ALSO KEY #3
SEE ALSO KEY #3

KIT, SUMP GASKED
KIT, SUMP GASKET

TUBE, CRAMKCASE VENT

CAP, CRANKCASE VENT

INSERT, SUMP DRAIN PLUG
GASKET, SUMP DRAIN PLUG
PLUG, SUMP DRAIN

TUBE, OIL FICK-UP. USED W/ FRONT
¥ELL SUMP TO ENGINE SERIAL S5-647473
(MAR. 1958)

TURE, OIL FICK-UP. USED W/FRONT
WELL SIMP STARTIHNG ENGINE NO.
E=bhTh7h,

TUBE, OIL FICK-UP. USED W/FLAT
SUMF TO ENGINE SERTAL S-547473%
(HAR. 1958)

TURE, OLL FICK-UP. USED W/FLAT
SUMP STARTING ENGINE SERTAL S-647474

TUBE, OIL PICK-UP. USED WITH FLAT SUMP

TUBE, OIL FICK-UP. USED WITH FRONT WELL

BOLT, SUMP TUBE

WASHER



165

165
165

166
166
166
167
168
169
170
171

172

173
174
175
176
177
179

ENGINE  QUAN
EG 1
FH 1
I 1
G 1
FH 1
EFGH 1
T 1
ALL 4
ALL 21/29
ALL &4
ALL 21/29
FHI 2
ALL 1
ALL 1
ALL 1
ALL 1
I 1
I 1
ALL i
ALL 1

CODE

e e B L B - B B | " gy

b B N

| g

PAET HNO.

1788795
1788874
1415303

1791936
1403432
1710937
1457366
6115327
0cal
Ne34
OE302
1720055

1A329
1C28

0c31
OE201
1433169
1521644
1703791
DEZ90

Al7
DESCRIPTION

TUBE, OIL STICK. 3 5/16" OA LONG
TUBE, OIL STICK. 2 3/8" OA LONG
TURE, OIL STICK

DIP STICK, OIL. USED WITH FLAT SUMP
DIP STICK, OIL. USED WITH FLAT SUMP
DIP STICK., OIL. USED WITH FRONT WELL
S1MP =

DIP STICK, OIL.

STUD, SIMP TO BLOCK

LOCKWASHER, 3/8"

hm‘ j.l'lf‘E I E"“

BOLT, 3/8 - 16 x 1"

PIN, SUMP TO BLOCK

COVER, APERTURE
GASKET, APERTURE COVER

LOCKWASHER, 5/16"
BOLT, 5/16-18 x 1"
ANAPTOR, OIL RETURN
PLUG, SUMP

PLUG, OIL STICK TAPPING

SELF TAP SCHREW/WASHER ASSY.



Ald

MAMIFOLDS - INTAKE & EXHAUST
TURBO MODDELS OMLY - [For other models see section B )

290-B-
ril B

KEY 287 . Complete exhovst monifald ass'y.

KEY ENGINE ¢ MAN. OO0 SART NO. DESCRIPTION

281 I : ¥ GORZ09B MANIFOLD, INTAKE

281-4 I 2 F 1472481 PLUG, 7/8-14 HEX.

282 I 1 F 1487987 EXHAUST MANIFOLD ASS5Y., COMPLETE
283 I 2 F 1458318 GASKET, COVER

284 L 2 F 1487988 COVER, WATER JACKET

28h-n I 24 F 1602472 BOLT, COVER, HEX. HD. 1/4-28 x %
284-B I 24 L 0C=21 LOCKWASHER, 1/4"

285-A I 4 L OE=352 BOLT, HEX. HD., 3/8-24% x 1"

285-B I 4 L OC=41 LOCKWASHER, 3/8"



KEY ENGINE QUAN.

286 I
287  ALL
287=A 1
288 I
289 1
290 ALL
200=A I
290=-3 I
291 I
292 I

2

1

1

CODE

T B - B T

PART NO.

1458319
1703827
1796718
1A385
1418493
6087437
0B-34
1415664
OE303-C
1A3EE

A9
DESCRIPTION

GASKET, FLANGE

PETCOCK, DRAIN

WASHER, COPPER, 1/2" x 3/4" x .OB4"
ELBOW

GASKET, MANTFOLD TO HEAD

STUD

NUT, HEX., 3/8-24

WASHER, FLAT, .420" ID x .8B0" OD
BOLT, HEX. HD., 3/8-16 x 1 1/4"

ELBOW



200
200
200
200
200
200

200
200

FUEL
213 FLTER

W —
3

ENGINE  QUAN

THE FOLLOWING INJECTION PIPES SUIT SIMMS INJECTOR PUMP ONWLY:

ALL
G
FHI
B
FHI
F1
FHI
FHI
FHI

e e s A

THE FOLLOWING PIPES

r 1
F 1
F 1
F L
r 1
r 1
EG 3/6

FUEL

CODE

L e e T - - B s B |

"vj baj bxj v v

|

INJECTOR _"1\

N5

PART NO.

1791103
1791105
1791106
1791108
1791111
1791113
1791114
1791116
1791118

SUIT C.A.V.

1791104
1791107
1791112
1791115
1411469
1791121

3649

INJECTION S5YSTEM

212

PIPE,
PIPE,
PIFE,
FIFE,
PIFE,
PIFE,
PIFE,
PIFE,
PIPE,

INJECTION

FIFE,
FIFE,
FIFE,
PIFE,
PIPE,
PIPE,

CLIP,

(TYPICAL])

200

DESCRIPTION

INJECTION, Ko.
INJECTION, No.
INJECTION, No.
INJECTION, No-
INJECTION, Na.
INJECTION, No.
IHJECTION, No.
INJECTION, No.
INJECTION, No.

PUMPS OBHLY :

IRJECTION, No.
INJECTION, HNHo.
INJECTION, HNa.
INJECTION, Neo.
IRJECTION, No.
INJECTION, Ho.

INJ. PIPE (2 GROOVFS)

200

i B Pk b Fu M =

O WA B B =



20
202
202

203
203
203
203

204

206
206

207
207

209
209

210

210

211

212
2l3
214
215

215
216

ENGINE QUAN
E 1
G 1
G 1
F 1
H 1
H 1
I 1
BG 1
FHI 1
FHI 1
F 1
EG 1
FHI 1
ALL 1
ALL 1
ALL 1
ALL 1
ALL 2
B 1
FHI 1
ALL '
ALL 1
ALL 1
ALL /&
ALL 1
ALL 1
ALL 1
ALL 1
ALL 1

CODE

e e B |

g

e

) g =23 =3 i *nl |

i

=

-

PART NO.

1487984
3200006
3200006
1447315

9200006
9200006
1487744
1464561
1427611
1485009
1700361
1407447
6097947
1461587

1749944
1788796

1422409
1422409

1514256
1514297

1481753
JE12

1514322

1791096
FUEL FILTER
JEI6

LAZ33

1427610
3C26

PESCRTPTION

FUEL PIFE

FUEL PIPE, USE WITH SINGLE BOWL FILTEH
FUEL PIPE, USE WITH DUAL BOWL FILTER
FUEL PIFE, USE WITH SINGLE BOWL FILTER

FUEL PIPE, USE WITH SINGLE BOWL FILTER
FUEL PIPE, USE WITH DUAL BOWL FILTER
FUEL PIFE

FUEL FIFE, USE WITH DUAL BOWL FILTER
FUEL PIPE, USE WITH DUAL BOWL FILTER
FUEL PIFE, USE WITH SINGLE BOWL FILTEH
FUEL PIPE, USE WITH C.A.V. INJ. PUNP
AND SINGLE BOWL FILTER (FUEL RETURN)

LEAX=OFF PIFE, INJ. FUMP {ROTE 1)
LEAK-OFF FIPE, INJ. PIMP (HOTE 1)

CLIP, LEAK-OFF PIFE (NOTE 1)
PLUG

BOLT, LEAK-OFF (HOTE 1)
WASHER

WASHER (KOTE 1)

PIPE, INJECTOR LEAK-OFF

FIPE, INJECTOR LEAK-CFF

NUT, COMPRESSION - USE WITH E455036-ES
3TEEL CONNECTOR

NUT, COMPRESSION = USE WITH 131404-ES
ERASS CONNECTOR

CONNECTOR - STEEL

SEAL
SEE FOLLOWING PAGES

ADAPTOR, LEAK OFF PIPE {NOTE 2}
MOUNTING BRACKET FOR SINCLE BOWL FILTER

MOUNTING BRACKET FOR DUAL BOWL FILTER
HOSE BARB

NOTE 1: LEAK-OFF PIPFE (KEY 204) WITH ATTACHING PARTS AND NON=-VENTED
COVER (KEY 272) USED TO FEBRUARY 1975 ONLY.

NOTE 2: BANJO FITTING USED TO JUNE 1974 CONSISTS OF:

1
*1
2
1

F
F
F
F

1714487

1715904

1707206
3CZ6

BANJO ADAPTOR, LEAK-OFF
BOLT, LEAK-OFF

WASHER

ADAPTCR



[KEY 213) FUEL FILTERS
{&IF part numbnry on this page are code F)

AZZ

:m ﬂ-_J__n__..._ Fwwajy
jo SEpAp3U| C))E UEwEfT] fletibl
..n_.aE..n_u-n_ T P_.u_n___._n.U

vEVREBLI
EBS WeNB3jLuap] - IJAL TMOE FTDNIS "A'VD
"SINIDNIT o4, BO4 ATEWISSY HIL VA 13N (ELT AN

- grepodr

— pEELLLT 3w

...—-._.-l_...z. QrL's

— LivETH

A.u"nlllfﬂ.n&v ~— $6809LT 13N¥D

OTTLIHE damsvm

ﬁm} u,_. mx GIOL1YE

.,.

i, LTE9ErT
e £150041
= ~—— BIDLITE
il (111 A |

—  fOpZIvl FEFLE

LNIW3 T3

151...1| EOvZERT L3Ws¥a

] paRion sway
jje sapajau| ~uy quswepy SRLGTLT
“Apquassso soai)lj syapdwo ¥ TN
L-¥UQ Beleajivep] - 3dAL "'V
*S3INIONT o3, 304 ATEWISSY ¥3L71d 73nd  (ELT A3N)

W 1N

EZB0ILT  wawsvm

@i — [E 2L H3ANIVLIN

ZOGTLL imawana

1£895L1 133D
= PLEPTLT L3EsYD

LSEFLLT
apZelst
ISERTLL i
1 ERTLL
LYEYLL SOb09LT



A23

_“_u.-.__.___u-h Ih *3 pawiow sway) 09-H4 =0 paijivaps siagpy wo _wm.mm_:; 5] .
[|oespnpau) cuy wewsj3 [ [pEZE] 3 pawiow swayl (|0 sapn|3u| oy wawag g rpEdbl
“A|gquasse Jaljly ajepdesy LS05909 Alguosso dal|y aya|dwas) IPEGHET
. ; 3 1 Lo » TOHIS SWWIS
BB H4 o |9H4 venBINUSp] « 4L L W08 A78M00 SWNIS £ HA = 08-HY “.__n‘:u"u_:_._._-u_ ddAl Iw0E 3
SANIONT 1Y NO Q350 - ATEW3SSY H3LT14 73Nd SIMNIONT H'9'4'3 804 ATEWISSY ¥3LT4 13nd
(EIZ AN (ELZ A3N)

ond
1892051 \-@
24704 ‘35vE
Y PP

431714 ‘Asve
w BEEGTEI =
wd
e . 1395VD
8 LA )y ] | ——
.”_ .m_l IR EL e
s LIVEINT ——
&
“ “ m : I ELENE]
ok |y 7%
= 3 LI NEYD
~ 3 pEBOGLT  — — e
g LINEYD
w s EOPZERT L3 HE¥D
{m LINSva EO¥Eerkl
- PEBOOLT
Y __ GLOLIPE ong 6O0FZZNI
Hup 0 = : . (20281 2ES ] BOtZEHT
Al P
il = P 4180041 11£9281 ZvESHY]
In1d SLOLTHE t1eg24l 7

- M!/ oop2Ztl
=T cISETHT

qaHsYm JEZOCHT 6182051



FUEL INJECTION PUMP

Simms n-line Type

734

KEY Mo. 220 - COMPLETE FUEL IMJECTION PUMP (less key 221 idle domper)




KEY ENGINE
220
220
20
220
220
220

E EF:E-: = B CY e g

222

22 FHT
223 Alds
22 ALL
225 ALL
226 ALL
227 ALL
228 ALL
29 ALL
230 ALL

QUAN

o el i el sl sl el el ol ol

16/19

% T Y I

CODE

'y g )ty b ke

R . T I e A

LG |

AZS
INJECTION PUMP

C.A. Y. Rotory type-Feb "85 - Hov, 1549

PART HNO.

1762475
1435976
1400886
6057111
6057118
6057107

9000479
1575252

1762814
1749944

1772364
1749884
3415311
1758598
1584986
1422409
1720733
1481234

DESCRIPTION

INJECTION PUMP (PL7L1)
INJECTION PUMP (PL742)
THJECTION FUMP, C.A.V.
INJECTION PUMP (P5128)
INJECTION PUMP (F5130)
INJECTION PUMP (PSOEQD)

IDLE DAMPER, BOLT-OH TYFE
1DLE DAMPER, THREADED TYPE

GASKET, COVER
GASKET, COVER

STOP LEVER
SHROUD
LOGKWASHER
SCREW

SCREW, DRAIN
VASHER

PLUG, OIL FILL
STOP SCREW



KEY
231
232
233
234
235

237
238
239

240
240

241
2h2
243
a2kl

245
245

246
2hé

247
248
2hg

251
251

252
253
255
256
257
258
259
260
261
262
263
26
265
266
267

HOTE 1: USED TO JULY "77

ENGINE

FEFEGRFEEEEEEEEE

20 &

EEEEEEEFEEEEEERRNEEEERR

QUAN CODE
3 L
1 F
1 F
1 F
1 F
1 F
1 F
1 F
1 F
1 F
1 F
1 L
1 F
2 F
1 ¥

4/ F

46 F

46 F

L6 F

2/3 F

2/3 F

101 F

4 6 ¥

b/e  F

Ls6 B
1 F
1 F
4 F
1 F
1 F
1 F
b F
1 F
(M F
3 L
3 L
2 F
3 F
3 F
1 F

PART HOD.
OB25
1409565
1772192
1767545
1461587
1719874
1727582
1766028
1713566

1568733
1703843

0C-61

3415236
1749751
1772516

1749521
1476063

1749822
1476066

3649

3649

1749883
1749391
1749391
1421441
1769705
1760716
1759726
1749756
1749622
1762368
3416159
1720057
1479277

DE202
0C31

1779874
1720915
1767558
1788815

DESCRIPTION
NUT
SHAFT, THROTTLE
LEVER, THROTTLE
GASKET
COVER, GOVERNOR
O RING, INJ. PUMP TO ENGINE
PLUG, TIMING HOLE
GASKET, TIMING HOLE
SHAFT SEAL
GEAR. USE WITH SDMS INJ. FUMP

GEAR, USE WITH C.A.V. INJ. PUMP

LOCICH ASHER
NPT

SCREW, ATR VENT
SHAFT, EXCESS FUEL

RETAINER, DELIVERY VALVE
RETAINER, DELIVERY VALVE

WASHER, DELIVERY VALVE
WASHER, DELIVERY VALVE

CLAMP (WITH THREADED HOLE)
CLAMP (WITH PLAIN MOLE)
CLAMP SCREW

REDUICER, VOLUME

SPRING, DELIVERY VALVE
SPRING, DELIVERY VALVE

ADAPTIOR, FUEL INLET
WASHER, ADAPTOR

BOLT, COVER

STOP SCREM

SEAL, EXCESS FUEL SHAFT
WASHER

SEAL, 1/2" 0.D.

SEAL, 1/4" Q.D.

SCHEW

BOLT, 5/16 - 18 = 1"
LOCKWASHER, 5/16"
SEAL, CONTROL SHAFT
CLIP

WASHER, CONTROL SHAFT
WASHER, CONTROL SHAFT

HOTE 1
NOTE 1



N3g&H

272
272
272
ere

rreddIddid

283

BEREREES
-q'=1wwﬂ‘d'ﬂ’#“”““'ﬂw‘qlﬂ.ﬂEEEEEEEEEE

NOTE 1: USED WITH KEY 20k LEAK-OFF PIPE.

ENGINE QUAN COLE

1

O

(-

£
o

T VI P THEY i S e e T T

F

bl by b Ml el e P b M ) B My R R B My Wy ] M MM M i Y MY M

FART NO.
1767541
3425152
1773618
1750078

1762811
1546223
1743867
1546222

1476072
1772013
1404004
1700615
1412199
1700386
1706285
1727841
1700376
1760918
1401625
1795283
1760924
1700367
1703934
1702457
1703971
N.L.A.
1795285

AZT

DESCRIPTION
QUADRANT

SCREM, QUADRANT
SEAL. FULCEUM PIN
SERING

COVER ROTE 1
COVER, VENTED TYPE
COVER NOTE 1
COVER, VENTED TYFE

0 RING

SHAFT

CONNECTION OUTLET, ANGLE TYFE
WASHER

BOLT

GASKET, HOUSING
GASKET, COVER
GASKEY, HOUSING
VENT SCREW

SEAL, BODY

VALVE, PRESSURIZING
CONNECTTON, OUTLET
SEAL

COVER (BOOT')
WASHER

GASKET

WASHER

WASHER

PLUG

DISCONTINUED FEB,. 1575.



INJECTOR

FUEL

*ITLI0N 5537

*ASSY HOLJDAMMI 3L37dW00 - YOOE "ON A3

HOLIAMKI 3L37dW0OD - 00E "ON A3

FIE
SLE —

ENIAOHEH HOLOACNT “T00L
ddo-¥yaT 'IT0dE

JdYD DNINAS "rNI “I0N
ONIISACOY DNIYAS ‘' MEHOS
DNIHAS

*ASSY JVD ¥ FTIANILS
«8/1 1T * gTI=-91/¢ Ir1od
DHITVES 'HIHSYM

HAHEY M

VIS

ONINIVIZY ‘TYES TI0 ‘1N
SHITYES “HIHSYM

*AS5Y TIZEON
"LeSY TIZEON

TTETON "I “WIES
TIPZON HOLOAMNI ‘10N
TP €0t Ty

RTERESSY HOLOEMNI
ATEHESSY HOLOEMI

HOIIdIHOS3d

POSETLT
POBSTLL
p6920s1
ree2051
PSEOOLT
19£00L1
9829TLT
0¥B2051
TSEQDLY
20T16Ll
[ ]44:741
veeLnLl

0120451
BOZ0YST

29EDDLT
tos00L 1

EGZ6251
2526451

“OH LV

4

4

g

0K

9/
9/M
9/
9/

£1/8
Y
'
./
9/h
9/

ﬂ..___..._ 1
o/

.y

.M._._.____..+..

MY

TIV

TIV
TV
TV
TIV
TIY

TV

TV

TV

HO43

TV

I

HOTS

ANTENA

(4
HTE
£1%
21
1%
o1g

O0E
Do

by |



FUEL (LIFT} PUMP

KEY Meo. 323 - COMPLETE PUMP ASS™Y.
KEY Mo, 324 - REBUILD (REPAIR) KIT. Includes items marked X

FUEL LIFT PUMP, TURBD OMLY

v

_ 328

KEY Mo. 323 - COMPLETE PUMP ASS"Y.



323
325

524

325
226
327
27
328
229
330
331
352
333
354
355
336
237
338
339
A0

32
3

345
346

ENGINE  QUAXN

EFGH
I

EFGH
ALL
ALL
ALL
ALL

ALL
EFGH
EFGH
ALL
EFGH
EFGH
EXGH
EFGH
EFGH
EFGH
EFGH
EFGH
FFGH
ALL
I

EFGH

CODE

T T T T

*x}

PART NO.

6038718
1536780

1563606

00-15
0c-31

0825
1467349
1789436
1749047
1757233
0C-21
1472222
1703778
6039027
1405313
1749182
1749177
1749193
1401104
1703732
1791854
1501698
6039028
6018119
1501527
1749061

DESCRIPTION

FUEL PUMF
FUEL FUMP

KIT, DIAPHRAGM & VALVE
(FOR CONTENTS SEE PARTS
MARKED X ON ILLUSTRATION)
STUD, 5/16-24 x 18 x 1 1/8
LOCKWASHER, 5/16

NUT, 5/16=24%

NUT, 5/16=-24 HALF-ROUND TYPE. USED
WITH KEY %53 PLATE.
GASKEET

COVER

BOLT, 1/4-28 x 3/8"

LOGKY ASHER

SCHEM

LOCKW ASHER

SPRING

SPRING, HAND PRIMER
SPRING, ROCKER ARM

PIN, ROCKER ARM

LEVER, HAND PRIMING

LINK

ROCKER ARM

PULSATOR (DIAPHRAGM)
GASKET

DIAPHRAGM

PLINGER

BISHING

GASKET



KEY ENMGINE QUAN CODE  PART NO. DESCRIPTION

sy EFGH 2 ¥ 1706711 VALVE

L1h) EFGH 1 F 1707225 SEAL

o EPGH 1 F 1405317 RETAINER

550 EFGH i F 1748715 0 RING

351 I F 1503882 WASHER

553 I 5 L, OF101 BOLT, 1/%=20 x 5/8

53 GHI ¥ 1459154 PLATE, FUEL PUMP FLANGE

WATER PUMP (FRESH WATER)

& 342

» 3463

KEY 340 - COMPFLETE PLUMP ASSY.
KEY 341 PLMP OVFRHAUL EIT. Incledes items marked ®,

AR



A32

KEY ERGINE QUAN
30 EFGH 1
360 I 1
361 ALL 1
362 ALL 1
o Gil 1
363 ALL 1
Fhk ALL 1
365  ALL ¥
366 ALL 1
367  ALL 1
365 ALL 1
369 ALL 1
369 EG 1
370 ALL 1
37 ALL 4
n o
373 ALL &
374 ALL 4
NOTE 1:

CODE
F
F

| T

b I B |

b R TR = i e b I I

=

PART NO.

5004985
1468672

1468677
1468675
1467293
1467294
1711755
1467070
1711767
1711754

1788367

1711744
1422360

1785282
0c31

1715834
1568477

0C-31
0E203

TUSED WITH KEY 370 SPACER (TO 7/74).

DESCRIPTION

WATER PUMF AS5Y.
WATER PUMP ASSY. 2 O'CLOCK TIFE

KIT, PUMP REPAIR, INCLUDES ITEMS MARKED @

» THPELLER
e SEAT, PUMP IMPELLER

e SEAL

» HEETAINER

# SHAFT E BEARING ASSY.

EUR

PULLEY, & 1/2" 0.D.
PULLEY, 5 1/2" 0.D.

SPACER (USED TD 7/7h)
LOCKWASHER, S5/16"

BOLT, 5/16-2k x 1"
BOLT, 5/16-24 x 1 3/8"

LOCKWASHER, 5/16"
BOLT, 5/16-18 % 1 1/4"

NOTE 1



STARTIMNG MOTOR

KEY 374 - COMPLETE STARTER, DRIVE ond SOLENOID AS5Y,
KEY 377 - COMPLETE SOLENOID ASSY.




KEY
76
377
578

284

585

387
88

EHGINE
Filil
ALL
Al
Al
AlLL

Ll

ALL

£

=
=

EEEEEE

AN
I

Ll

CODE

t

b L I R

PART HNO.
1513727
1460981
OE302
0c4l
1416050
1739175
1712447

1739166

1739191
1527421

1542237

1739118
54243853
1553856
1527445
1739005
anv

LESCRIFTTON
STARTER, DRIVE & SOLENOID
BOLENROID ASS'Y.
BOLT, %/P=16 x 1"
LOCKWASHER, 378"
CAR, SCLEMOIN
BRUSH KIT (4 BRUSHES). FOR STARTERS
USING BRUSHES 25/32" = 11/732" x 1",
BRUSH KIT (4 BRUSHES), FOR STANTERS
USING BRUSHES 23/32" 3 5/16" x 7/8".

END PLATE KIT. INCLUDES ALL TTEMS
MARKED X.

SPRING, BRUSH

STARTER DRIVE ASSY. (12 INTERMAL
SPLINES )

STARTER DRIVE ASSY. (3 INTERNAL
SPLINES )

SHOE, BRAKE (PR) AND SPRINGS
BUSHING KIT (3)

FIELD COILS (SET)

HOUSING, STARTER DRIVE

SEAL, SOLENOID

DECAL (12 VOLT, NB3. GROUND)



Lol

Go3
Lok

!I"IE
g

410

ENGINE  QUAN
I 1
I 1
1 1
I 1
I 1
I 1
1 1
1 -
1 8
1 8

TURBOCHARGER

CODE
F

F

b

e S

Complete wrbocharger assombly - Koy 200

PART HNO.
6092653
1468321

1461717
1420460
1510462
1599466
1457824
1457824
1568871
1457461

DESCRIPTION
TURBOCHARGER ASSY.

CASING, TURBD COHFPRESSOR

CASING, TURBINE
GASKHET

PLATE, HEAT SHIZLD
CONNECTION, OIL DRAIN
LOCKNUT

BOLT

LOCKAASHER

CLAMP, COMPR. CASING

AlS



KEY

h11

412
413

K1k

1Y

ENGIHE
1
1

AR

1

=3 =3

Lit)

CODR

L B g

fx)

PART NO.
458211
1575224
Ac21
1456626
1456620
3E5

1419786

DESCRIPTION
CASE, HEAT SHIELD

" BOLT, HEAT SHIELD

LOCKWASHER, HEAT SHIELD
HDSE, AIR CLEANER
ATR CIEAMER

CLAMP, HOSE

GASKHET



